


HIT 220 Basic ICD Coding I Pre-assessment Quiz
Quiz is repeated at the end of the semester.	
Question 1
ICD-10-CM and ICD-10-PCS have been developed as a replacement for ICD-9-C
· True
False
I don’t know
Only in Colorado
Question 2
ICD-10-CM was developed to replace Volume 3 of the ICD-9-CM.
True
· False
I don’t know
Only in the United States
Question 3
In the outpatient setting, the term "first-listed diagnosis" is used in lieu of __________ diagnosis.
first-referenced	
primary
· principal
final
Question 4
AHIMA is the abbreviation for
American Health Investigation and Management Association
· American Health Management Association
Association of Health In Management of America
Alternative Health Investigation and Management Association
Question 5 
NOS in coding means
· Not Otherwise Specified
Not Otherwise Studied
Not Originally Stated
Now On Stage
Question 6
The ______________is defined as the condition established after study to be chiefly responsible for admission of the patient to the hospital.
First listed diagnosis
· principal diagnosis
principle 
diagnosis
all of the above
Question 7
The designation of the correct principal diagnosis is important because the information is used in cost comparisons, in care analysis, and in utilization review. It is also crucial for reimbursement because many third-party payers (including Medicare) base reimbursement primarily on principal diagnosis.
· True 
False
Question 8
A patient is admitted following a hip fracture, and a diagnosis of Parkinson’s disease and type II diabetes mellitus on insulin are noted in the history and physical examination. Nursing notes indicate that the patient required additional care because of the Parkinsonism, and because the insulin levels had to be monitored. Which of the following diagnosis(es) should be coded and reported?
Hip fracture
Parkinson’s disease
Type II diabetes mellitus
· All of the above
Question 9
Diagnoses, operations, and procedures are always listed on the face sheet and are described in sufficient detail, making a review of operative reports, pathology reports, and other special reports unnecessary for complete and accurate coding.
True
· False
Question 10
Code assignment is based solely on the attending physician documentation. 
True
· False
Question 11
The coder must be sure that the medical record documentation supports code assignment.
· True
[bookmark: _GoBack]False
Question 12
The main term in the diagnosis of recurrent seizure is recurrent
True
· False
Question 13
Once a code number entry has been located in the Alphabetic Index, the code may be assigned without further verification.
True
· False
Question 14
In the outpatient setting, it is appropriate to assign diagnoses qualified as “possible,” “probably,” “likely,” “questionable,” or “rule out” as if they were present.
True
· False
Question 15
A "late effect" is a residual condition that remains after the termination of the acute phase of an illness or injury.
· True
False




